S— ® CATAS SpA. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5

nr. iscr. C.F. 01818850305  Tel. 0432.747211 r.a. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo e laboratori prove P~ VA 1 01818850305 http://www.catas.com Fax 039.464565
settori legno-arredo, ambiente e alimenti C.Soc. € 984.250,00 i.v. lab@catas.com lissone@catas.com
Date received: 19/01/16 OMP S.R.L.
fi . VIA CA' LEONCINO, 2
Date of issue: 03/03/16 31030 CASTELLO DI GODEGO (TV)

Report consists of 9 test reports. ITALIA

Defects before testing: None

Sample name: SGABELLO SEAME

SAMPLE N° 207605

Overall dimensions: 380 x 520 x 970 (h) mm

List performed tests:

. Seat and back static load test EN 1728:2012+AC:2013
. Foot rest static load test EN 1728:2012+AC:2013

. Seat and back fatigue test EN 1728:2012+AC:2013

. Seat front edge durability test EN 1728:2012+AC:2013
. Foot rest durability test EN 1728:2012+AC:2013

. Leg forward static load test EN 1728:2012+AC:2013

. Leg sideways static load test EN 1728:2012+AC:2013
. Seat impact test EN 1728:2012+AC:2013
. Back impact test EN 1728:2012+AC:2013

CO~NOUAWNE

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

anaging Director
. Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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SAMPLE N° 207605

Date of issue: 03/03/16
Sample weight: Not determined
Sample name: SGABELLO SEAME

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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TEST REPORT

207605/ 1 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 20/01/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Seat and back static load test EN 1728:2012+AC:2013

Seat and back static load test, clause 6.4

Test results:

Seat load Back force Number
N N of cycles Remarks
2.000 670 10 No defects
Note:

In order to avoid tipping, the applied back force according to clause 6.2.1 of EN 1728:2012, has been
reduced from 1.110 N to 670 N.

Seat front edge static load, clause 6.5

Seat load Number
N of cycles Remarks
1.600 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic
signature systems.

The sample name and, when releVant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605/ 2 OMP SR.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 20/01/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Foot rest static load test EN 1728:2012+AC:2013

Foot rest static load test, clause 6.8

Test results:

Force on
footN rest N%r;lgzg of Remarks
1.600 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eufopgan Directives which regulate the electronic
signature systems.

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



S— ® CATAS SpA. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD Via Braille, 5 ACC RE DlA (
nr. iscr. C.F. 01818850305 Tel. 0432.747211 r.a. 20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO %

Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo e laboratori prove P~ VA 1 01818850305 http://www.catas.com Fax 039.464565 LAB/NC10027
settori legno-arredo, ambiente e alimenti ~ C.Soc. € 984.250,00 i.v. lab@catas.com lissone@catas.com Membro degli MRA EA, IAF e ILAC
TEST REPORT
207605/ 3 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 01/02/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test results:

Seat force | Back force Number R K
N N of cycles emarks
1.000 350 200.000 No defects

Note:
In order to avoid tipping, the applied back force according to clause 6.2.1 of EN 1728:2012, has been
reduced from 500 N to 350 N.

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director

The sample name and, when relg¢vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subrgitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605/ 4 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 18/02/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Seat front edge durability test EN 1728:2012+AC:2013

Seat front edge durability test clause 6.18

Test results:

Points of Seat force | Number of R K
application N cycles emarks
100 m {Poﬁ?g'ééfm 800 100.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when releyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605 /5 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 25/02/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Foot rest durability test EN 1728:2012+AC:2013

Foot rest durability test clause 6.21

Test results:

Force on
Number
foo}\;est of cycles Remarks
1.000 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eyropean Directives which regulate the electronic

signature systems.
The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sugmitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1

anaging Director

Alrea avaon




CATAS Sp.A.

Iscr. Reg. Imprese Udine

Sede: Via Antica, 24/3

nr. iscr. C.F. 01818850305 Tel. 0432.747211 r.a.

Filiale:
33048 S. Giovanni al Nat. UD Via Braille, 5 ACC RE DlA ’ g
20851 Lissone MB L'ENTE ITALIANO DI ACCREDITAMENTO

Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo e laboratori prove P IVA: 01818850305 http://www.catas.com Fax 039.464565 LAB/NC10027
settori legno-arredo, ambiente e alimenti ~ C.Soc. € 984.250,00 i.v. lab@catas.com lissone@catas.com Membro degli MRA EA, IAF e ILAC
TEST REPORT
207605 /6 OMP SR.L.

Date received: 19/01/16
Date of test: 03/03/16
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

VIA CA' LEONCINO, 2
31030 CASTELLO DI GODEGO (TV)
ITALIA

Leg forward static load test EN 1728:2012+AC:2013

Test results:

Leg forward static load test clause 6.15

Forward Balancing
horizontal force seat force l\#umtier Remarks
N N of cycles
620 1.800 10 No defects

Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic

signature systems.

The sample name and, when i

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605 /7 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
Date of test: 03/03/16 ITALIA
Date of issue: 03/03/16
Sample name: SGABELLO SEAME

Leg sideways static load test EN 1728:2012+AC:2013

Leg sideways static load test clause 6.16

Test results:

Sideways Balancing N

- umber

horlzonlzlal force seat ’\florce of cycles Remarks
390 1.800 10 No defects

Note:

According to EN 1728:2012, horizontal force has been reduced from 760 N to 390 N, to avoid tipping.

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic
signature systems.

gnaging Director
Aridres-Giayvon

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605/ 8 OMP S.R.L.
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Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
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Date of issue: 03/03/16
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Seat impact test EN 1728:2012+AC:2013

Seat impact test clause 6.24

Test results:

Mass of Height
impactor of drop (r;:fu(;?geé Remarks
kg mm P
25 300 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director

The sample name and, when relpyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subnfitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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TEST REPORT
207605/9 OMP S.R.L.
. VIA CA' LEONCINO, 2
Date received: 19/01/16 31030 CASTELLO DI GODEGO (TV)
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Back impact test EN 1728:2012+AC:2013

Back impact test clause 6.25

Test results:

Mass of
Angle ; Number
S |mp|%ctor of cycles Remarks
48 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

anaging Director

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subfmitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



